
INade034V01_IT

A91-049

IMPORTANT, RETAIN FOR FUTURE REFERENCE: READ CAREFULLY

Chin Up Bar



100

-2-



-3-



100

-4-



-5-



VISTA ESPLOSA DEL DIAGRAMMA DI MONTAGGIO   

LISTA  PARTI

NO. DESCRIZIONE QTA’ 
1. Telaio principale 2 

2. Maniglia sinistra 1 

3. Maniglia destra 1 

4. M8x85 bullone del carrello 2 

5. M8x15 Bullone 2 

6. M8x70 Bullone 4 

7. M8 Rondella 6 

8. M8 Dado in nylon 2 

9. Tubo in nylon 4 

EXPLODED-VIEW ASSEMBLY DRAWING

PARTS LIST

(Main Frame)
(Handle Bar Left)

(Handle Bar Right)
(M8x85 Carriage Bolt )

(M8x15 Bolt)
(M8x70 Bolt)

(M8 Washer)

(M8 Nylon Nut)

(Nylon Pipe)

-6-


